
Order your Spare Parts online here -> lightspares.com Worldwide Express Delivery 
Part or number not found? Send us a request! -> Contact us! 

 

 
           Your online store for all stage lighting spare parts www.lightspares.com 
         ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 
  

 
Spare Parts List of ROBE Robin 300 LED Wash+© 
 
11010490 Spring ring D46 d32 Th.0,32 

11013528 Toothwheel D40 

11013529 Holder of steppermotor X 

11013530 Holder of axe X on base 

11013531 Movement-stop X 

11013551 Holder of optic (moving) 

11013553 Holder of optic (Fixed) 

11013601 Positioning cam 

11013602 Washer 3mm D16 d8 

11013606 Holder of steppermotor 

11013607 Stiffener of arm 

11013608 Grounding of arm of axe Y right 

11013609 Grounding of arm of axe Y left 

11013610 Covering of plexiglass 

11013619 Underlay of front panel 

11013629 Locking (sheet metal) 

11030507 Cover of base 

12010160 Spacer D6xL6,5 M3 

12010198 Spacer D6xL4,5 M3 

12020018 Spacer D6xd3,8xL4 

12040101 Toothwheel RPP3-03 D11 z12 

12040102 Toothwheel D66 (inner diameter 16) 

12050561 Holder ball-bearing 

12050562 Pivot X axe 2 

12050563 Ring-plastic 

12050564 Screw socket head cap M5x10 (stopper) 

12050565 Holder ball-bearing 

12050566 Insert of ball bearing 

12050593 Nut of stopper SW7 M4 

12050609 Teflon housing 

12050610 Interposer bar 

12050645 Spacer hexagon 

13020058 Power Supply CCI LM200A3L33B (48V DC/200W) 

13020090 Power supply CCI LM200P3L33B- 200W/48Vdc/277Vac 

13030149 PCB CNG-4 version H 

13030171 PCB Connectors EZ1071 

13030761 PCB MH-1 

13030782 PCB Con2E 

13030822 PCB MH-2 

13030912 PCB RB2006 Robin 300 LEDWash M 

13030914 PCB Display QVGA Robin 300 LEDWash DS 

13031409 PCB RB2581 Robin 300+ LEDWash L 

https://lightspares.com/
https://lightspares.com/contact
http://www.lightspares.com/


Order your Spare Parts online here -> lightspares.com Worldwide Express Delivery 
Part or number not found? Send us a request! -> Contact us! 

 

 
           Your online store for all stage lighting spare parts www.lightspares.com 
         ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 
  

13050070 Cable grommet F0705SR-6R3 

13050103 Fuse socket - FPG1 

13050171 Terminal end 7610-03/04 

13050449 Fuse T 3,15A ceramic 

13051228 Microswitch SM 05L04B-Z 

13051408 Spade terminal 4,8 

13051542 Insulating foil CF 48 

13051544 Insulating foil R 300 LW 

13171191 Wires set f. Robin 300 LEDWash 230/120V Power 

13171252 Wires set f. R 300 LEDWash + without Power-wires 

14060288 LED lens FCM-35A-0R RBX 35mm MC 

14060316 Cover plexiglass 

16010033 Steppermotor 17HC2001-01N –A 

16010036 Steppermotor LINEAR ACTUATOR/600 

16010037 Steppermotor LINEAR ACTUATOR/300 

16030037 Fan KD1208 PTBX 80x80x25 12V 

16030044 Fan KD1206 PHB1 60x60x15 

17010008 Ball bearing 6806-ZZ 

17010009 Ball bearing 6905-2RS 

17020031 Belt HTD 03M-267 

17020032 Belt 390 RPP3/06 

17030005 Lock ring No.:25 

17030016 Rubber base GF2 

17030028 Cube self-adhesive F0505 HC-101 

17030192 Self-adhesive tape doublesided 9473 (1m) 

17030578 O ring 6x1,5 

17030628 O ring 2,9x1,78 

17030636 Plug - foam cube 

17040677 Grounding for holder of steppermotor 

17040679 Holder of axe X B with nuts 

17040680 Holder of switch 

17040693 Holder of PCB with nuts 

17040695 Covering of power supply 

17040696 Base plate with nuts Camloc 

17040698 Grounding of axe X with nuts 

17050322 Holder of axe X with nuts AVDEL 

17050329 Rear panel with nuts 

17050332 Holder of axe Y (steppermotor) with nuts 

17050333 Side panel with nuts 

17050444 Front panel with nuts 

18010003 Screw crosswise cup headed M2x3 

18010007 Screw f. adjusting hexagon socket M4x5 

18010008 Screw crosswise cup headed M3x8 

18010010 Screw crosswise cup countersink M4x14 

18010016 Screw crosswise cup headed M3x6 

https://lightspares.com/
https://lightspares.com/contact
http://www.lightspares.com/


Order your Spare Parts online here -> lightspares.com Worldwide Express Delivery 
Part or number not found? Send us a request! -> Contact us! 

 

 
           Your online store for all stage lighting spare parts www.lightspares.com 
         ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 
  

18010017 Screw crosswise cup headed M3x22 

18010032 Screw crosswise cup countersink M3x8 

18010033 Screw crosswise cup countersink M3x6 

18010035 Screw crosswise cup countersink M4x8 

18010037 Screw crosswise cup headed M4x10 

18010040 Screw crosswise cup countersink M4x25 

18010042 Screw socket head cap M6x20 

18010045 Screw crosswise cup countersink M4x35 

18010054 Screw crosswise cup headed M3x10 

18010055 Screw crosswise cup headed M3x25 

18010060 Screw crosswise cup headed M4x12 

18010073 Screw socket head cap M4x8 

18010076 Screw crosswise cup countersink M3x5 

18010086 Screw crosswise cup countersink M3x10 

18010117 Screw crosswise cup countersink M3x12 

18010118 Screw crosswise cup countersink M4x10 

18010136 Screw crosswise cup countersink M3x16 

18010145 Screw crosswise cup headed M3x5 

18010159 Screw countersink inside hexagon M4x10 

18020002 Screw self-tapping 2,9x9,5 

18020009 Screw self-tapping 2,9x6,5 

18020016 Screw self-tapping countersink 9,9x6,6 

18020021 Screw self-tapping 3,5x13 

18020063 Screw self-tapping countersink 2,9x6,5 

18040001 Nut M4 black 

18040003 Nut selflock M5 

18040005 Nut M3 black 

18040020 Nut selflock M4 silver 

18040022 Nut selflock M3 silver 

18050001 Washer M3 black 

18050002 Washer M4 black 

18050003 Washer M4 selflock - black 

18050006 Washer M5 selflock - black 

18050007 Washer M5 black 

18050009 Washer M3 selflock - black 

18050010 Washer M4 star - black 

18050011 Washer M3 star - black 

18510053 Screw crosswise cup headed M4x35 

18510250 Screw socket head cap M5x10 (low) 

18540020 Nut selflock M4 silver 

18540022 Nut selflock M3 silver 

19010327 Cover of base - grip (plastic) 

19010331 Cover of head (plastic) 

19010332 Cover of arm (plastic) 

19020081 Grip ROBE 

https://lightspares.com/
https://lightspares.com/contact
http://www.lightspares.com/


Order your Spare Parts online here -> lightspares.com Worldwide Express Delivery 
Part or number not found? Send us a request! -> Contact us! 

 

 
           Your online store for all stage lighting spare parts www.lightspares.com 
         ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 
  

19040093 Antivibration gripping of fan 

19520089 EggCrate Robin 300 LEDWash (black) 

19530244 Cooler MC 

99013063 Axe X - assembled 

99013181 Arm of axe Y - PCB 

99013182 Arm of axe Y - steppermotor 

99013184 LED module - lens FCM-35ASG-0R RBX 35mm MC 300 

99013185 LED module - lens FXLL-35AHT-A 35mm MC- 300 

99013187 Cover of base - assembled 

99013197 Eggcrate top hat Robin 300 LEDWash 

11013530-01 Holder of axe X on base 

11013537-02 Key for axe Y 

12040100-01 Toothwheel D66 (inner diameter 32) 

12050562-01 Pivot X axe 2 

12050563-01 Ring-plastic 

12050571-01 Extension of steppermotor 600 

12750615-01 Spacer ring 

13020090-03 Power supply CCI LM200P3L33B- 200W/48Vdc/277Vac 

13030152-01 PCB RB1052 

13031039-01 PCB RB8030, 19 Ostar 

14060288-03 LED lens FCM-35ASG-0R RBX 35mm MC 

14060289-01 LED lens FXLL-35AHT-A 35mm MC- 

14060289-02 LED lens FXLL-35AHT-A 35mm MC- 

14060316-01 Cover plexiglass 

17010008-01 Ball bearing 6806-ZZ 

17040679-01 Holder of axe X B with nuts 

17050331-01 Holder of axe Y (PCB) with nuts 

17050332-01 Holder of axe Y (steppermotor) with nuts 
 

 

 

 

 

https://lightspares.com/
https://lightspares.com/contact
http://www.lightspares.com/

